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SPURIOUS EMISSIONS(3 GHz~18 GHz)

Test Report
Project Information
Mode: | 802.11b-2412 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC PART 15 C
Test Graph
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Suspected Data List
Frequency | Reading Level Factor Limit Margin .
NO.- | " iMHz] | [dBuV/m] | [dBuV/m] | [dB/m] | [dBuV/m] [dB] D Pl Ve
1 5348.67 49.41 47.29 -2.12 74.00 26.71 PK | Horizontal | PASS
2 9970.99 45.96 50.32 4.36 74.00 23.68 PK | Horizontal | PASS
3 12162.08 44 .91 51.48 6.57 74.00 22.52 PK | Horizontal | PASS
4 13092.55 43.78 51.70 7.92 74.00 22.30 PK | Horizontal | PASS
5 14953.48 41.58 51.10 9.52 74.00 22.90 PK | Horizontal | PASS
6 16484.24 40.12 51.91 11.79 74.00 22.09 PK | Horizontal | PASS

Note:(1)Level=Reading+Factor

(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch
This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.

FORM NO: 10-SL-F0035
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Test Report
Project Information
Mode: | 802.11b-2412 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC PART 15 C
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Suspected Data List
Frequency | Reading Level Factor Limit Margin .
NO- | " iMHz | [dBuv/m] | [dBuV/m] [dB/m] [@BuV/m] | [aB] | Det | Pol | Verdict
1 4530.77 50.46 47.59 -2.87 74.00 26.41 PK | Vertical PASS
2 8320.16 45.69 49.02 3.33 74.00 24.98 PK | Vertical PASS
3 9115.56 46.31 49.34 3.03 74.00 24.66 PK | Vertical PASS
4 12267.13 44.91 51.34 6.43 74.00 22.66 PK | Vertical PASS
5 13205.10 43.52 51.92 8.40 74.00 22.08 PK | Vertical PASS
6 16544.27 40.62 52.63 12.01 74.00 21.37 PK | Vertical PASS

Note:(1)Level=Reading+Factor

(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch
This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)
Co., Ltd, Song Shan Lake Branch.

FORM NO: 10-SL-F0035
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Test Report
Project Information
Mode: | 802.11b-2437 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC PART 15 C
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Test Graph
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Suspected Data List
Frequency | Reading Level Factor Limit Margin .
NO- | " iMHz] | [dBuV/m] | [dBuV/m] | [dB/m] | [dBuV/m] | [dB] D el Ve
1 4395.70 50.78 48.02 -2.76 74.00 25.98 PK | Horizontal PASS
2 7652.33 46.57 47.90 1.33 74.00 26.10 PK | Horizontal PASS
3 12259.63 45.92 52.38 6.46 74.00 21.62 PK | Horizontal PASS
4 13160.08 44.01 52.23 8.22 74.00 21.77 PK | Horizontal PASS
5 14991.00 43.03 52.66 9.63 74.00 21.34 PK | Horizontal PASS
6 17617.31 37.71 52.79 15.08 74.00 21.21 PK | Horizontal PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch
This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.

FORM NO: 10-SL-F0035
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Test Report
Project Information
Mode: | 802.11b-2437 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC PART 15 C
Test Graph
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Suspected Data List
Frequency Reading Level Factor Limit Margin .
NO. | ™" MHz [dBuV/m] | [dBuV/m] | [dB/m] | [dBuV/m] | [dB] D el e
1 4560.78 49.83 46.88 -2.95 74.00 27.12 PK Vertical PASS
2 7307.15 46.99 48.26 1.27 74.00 25.74 PK Vertical PASS
3 9993.50 45.23 49.74 4.51 74.00 24.26 PK Vertical PASS
4 13107.55 43.62 51.61 7.99 74.00 22.39 PK Vertical PASS
5 14563.28 43.66 52.14 8.48 74.00 21.86 PK Vertical PASS
6 17639.82 37.71 52.79 15.08 74.00 21.21 PK Vertical PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch
This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.

FORM NO: 10-SL-F0035
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Test Report

Project Information

Mode: | 802.11b-2462 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC PART 15 C
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Suspected Data List

0. Fr?mezr]\cy [ﬁéﬁf}frﬁ] [dlléi\\l/e}lm] [Fdellaclﬂ [déLT/i}m] M[iré’]i " | Det el Ve
1 5288.64 48.96 46.49 -2.47 74.00 27.51 PK | Horizontal PASS
2 7772.39 45.61 47.54 1.93 74.00 26.46 PK | Horizontal PASS
3 10773.89 45.23 49.51 4.28 74.00 24.49 PK | Horizontal PASS
4 13197.60 43.57 51.96 8.39 74.00 22.04 PK | Horizontal PASS
5 15966.48 42.02 52.91 10.89 74.00 21.09 PK | Horizontal PASS
6 16739.37 41.31 53.39 12.08 74.00 20.61 PK | Horizontal PASS

Note:(1)Level=Reading+Factor

(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch

FORM NO: 10-SL-F0035

This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.
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Test Report
Project Information
Mode: | 802.11b-2462 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC PART 15 C
Test Graph
130
120
110
100
90
80 FCCPART15 C-PK Limit
70
E 60 FCC PART 15 C-AV Limit
é’ ig At i b J A AP A },‘,,.'\,-Mvd/-ﬂf A SNt A e me;«wwvw\w#";ww AT WWWWWW
T 30
5 2
10
0
-10
-20
-30
-40
-50 : ' : : ; ' ‘
3G 4G 5G 8G 7G 9G 18G
— PKLimt ~ — AVLimt — Vertical PK Frequency[Hz]
Suspected Data List
Frequency Reading Level Factor Limit Margin .
NO. | ™" MHz [dBuV/m] [dBuV/m] [dB/m] | [dBuvim] | [aB] |Det| Pol | Verdict
1 4373.19 47.80 45.08 -2.72 74.00 28.92 PK | Vertical | PASS
2 6976.99 45.40 46.67 1.27 74.00 27.33 PK | Vertical | PASS
3 8357.68 44.80 48.41 3.61 74.00 25.59 PK | Vertical | PASS
4 11636.82 45.09 50.76 5.67 74.00 23.24 PK | Vertical | PASS
5 14968.48 42.75 52.31 9.56 74.00 21.69 PK | Vertical | PASS
6 15981.49 41.26 52.29 11.03 74.00 21.71 PK | Vertical | PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch

FORM NO: 10-SL-F0035

This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.
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Test Report

Project Information

Mode: | 802.11g-2412

Voltage:

DC5V

Environment: | Temp: 25°C; Humi:60%

Engineer:

Rex

Huang

Remark: | X

Test Standard: | FCC PART 15C

Test Graph
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Suspected Data List

0. Fr?mezr]\cy [ﬁéﬁf}frﬁ] [dlléi\\l/e}lm] [Fdellaclﬂ [déLT/i}m] M[iré’]i " | Det el Ve
1 | 436568 | 49.45 46.74 2.71 74.00 27.26 | PK | Horizontal | PASS
2 | 720065 | 46.72 47.97 125 74.00 26.03 | PK | Horizontal | PASS
3 | 10076.04 | 4652 50.66 4.14 74.00 2334 | PK | Horizontal | PASS
4 | 1224462 | 4548 52.00 6.52 74.00 2200 | PK | Horizontal | PASS
5 | 1501351 | 43.44 53.03 9.59 74.00 2097 | PK | Horizontal | PASS
6 | 1711456 | 3948 52.50 13.02 74.00 2150 | PK | Horizontal | PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch
This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.

FORM NO: 10-SL-F0035




@ Solutions

REPORT NO.: 4791856253-RF-1
Page 126 of 149

Test Report

Project Information

Mode: | 802.11g-2412 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC PART 15 C
Test Graph
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Suspected Data List
Frequency | Reading Level Factor Limit Margin .
NO.- | " iMHz] | [dBuV/m] | [dBuv/im] | [dB/m] | [dBuV/m] [dB] D el Ve
1 4208.10 49.28 46.77 -2.51 74.00 27.23 PK Vertical PASS
2 8380.19 45.35 49.12 3.77 74.00 24.88 PK Vertical PASS
3 12282.14 45.57 51.97 6.40 74.00 22.03 PK Vertical PASS
4 14893.45 42.82 52.16 9.34 74.00 21.84 PK Vertical PASS
5 16281.64 40.92 51.99 11.07 74.00 22.01 PK Vertical PASS
6 17677.34 37.69 52.74 15.05 74.00 21.26 PK Vertical PASS

Note:(1)Level=Reading+Factor

(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch

FORM NO: 10-SL-F0035

This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.
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Test Report
Project Information
Mode: | 802.11g-2437 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC PART 15 C
Test Graph
130
120
110
100
90
80 FCCPART15 C-PK Limit
70
T 60 FCC PART 15 C-AV Limit
S:a:. 50 S A oA spegiogadoons It rwwWMMM%WwW'WM“MWm
% 40 Vet et oy o
T 30
5 2
10
0
-10
-20
-30
-40
50 ‘ L i . L ‘
3G 4G 5G 8G 7G 9G 18G
— PKLimt ~ — AVLimit —— Horizontal PK Frequency[Hz]
Suspected Data List
Frequency | Reading Level Factor Limit Margin .
NO- | " "iMHz] | [dBuv/m] | [dBuV/m] | [dB/m] | [dBuV/m] |  [dB] D el Ve
1 3615.31 50.21 45.52 -4.69 74.00 28.48 PK Horizontal PASS
2 5176.09 49.83 46.91 -2.92 74.00 27.09 PK Horizontal PASS
3 8357.68 45.07 48.68 3.61 74.00 25.32 PK Horizontal PASS
4 12229.61 45.55 52.11 6.56 74.00 21.89 PK Horizontal PASS
5 15531.27 43.49 53.19 9.70 74.00 20.81 PK Horizontal PASS
6 16634.32 40.58 52.74 12.16 74.00 21.26 PK Horizontal PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch
This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.

FORM NO: 10-SL-F0035
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Test Report
Project Information
Mode: | 802.11g-2437 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC PART 15 C
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Suspected Data List

0. Fr?mezr]\cy [ﬁéﬁf}frﬁ] [dlléi\\l/e}lm] [Fdellaclﬂ [déLT/i}m] M[iré’]i” D el Ve
1 4500.75 50.25 47.46 -2.79 74.00 26.54 PK Vertical PASS
2 4988.49 50.26 47.89 -2.37 74.00 26.11 PK Vertical PASS
3 7412.21 46.31 47.68 1.37 74.00 26.32 PK Vertical PASS
4 8477.74 45.42 48.75 3.33 74.00 25.25 PK Vertical PASS
5 12222.11 44.53 51.11 6.58 74.00 22.89 PK Vertical PASS
6 14203.10 43.32 52.20 8.88 74.00 21.80 PK Vertical PASS
7 16566.78 40.85 52.92 12.07 74.00 21.08 PK Vertical PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch
This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.

FORM NO: 10-SL-F0035
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Test Report

Project Information

Mode: | 802.11g-2462

Voltage: | DC5V

Environment: | Temp: 25°C; Humi:60%

Engineer: | Rex Huang

Remark: | X

Test Standard: | FCC PART 15C

Test Graph
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Suspected Data List
Frequency | Reading Level Factor Limit Margin .
NO-| " iMHz] | [dBuV/m] | [dBuV/m] | [dB/m] | [dBuV/m] [dB] D el Ve
1 7389.69 47.33 48.71 1.38 74.00 25.29 PK Horizontal PASS
2 12222.11 45.05 51.63 6.58 74.00 22.37 PK Horizontal PASS
3 13160.08 43.81 52.03 8.22 74.00 21.97 PK Horizontal PASS
4 14300.65 43.04 51.54 8.50 74.00 22.46 PK Horizontal PASS
5 16544.27 40.24 52.25 12.01 74.00 21.75 PK Horizontal PASS
6 17947.47 38.11 52.55 14.44 74.00 21.45 PK Horizontal PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch

FORM NO: 10-SL-F0035

This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.
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Solutions

)

Test Report
Project Information
Mode: | 802.11g-2462 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC PART 15 C
Test Graph
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Suspected Data List
Frequency Reading Level Factor Limit Margin .
NO. | ™" MHz [dBuV/m] | [dBuV/m] | [dB/m] | [dBuVim] [dB] D el e
1 7382.19 47.92 49.29 1.37 74.00 24.71 PK Vertical PASS
2 12177.09 44.75 51.36 6.61 74.00 22.64 PK Vertical PASS
3 13197.60 43.55 51.94 8.39 74.00 22.06 PK Vertical PASS
4 14263.13 43.59 52.23 8.64 74.00 21.77 PK Vertical PASS
5 16416.71 40.11 51.67 11.56 74.00 22.33 PK Vertical PASS
6 17827.41 36.90 51.79 14.89 74.00 22.21 PK Vertical PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch
This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.

FORM NO: 10-SL-F0035
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Test Report

Project Information

Mode:

802.11n HT20-2412

Voltage: | DC5V

Environment:

Temp: 25°C; Humi:60%

Engineer: | Rex Huang

Remark:

X

Test Standard:

FCC PART 15C

130
120
110
100
90
80

Test Graph
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Suspected Data List

0. Fr?mezr]\cy [ﬁéﬁf}frﬁ] [dlléi\\l/e}lm] [Fdellaclﬂ [déLT/i}m] M[iré’]i” D el Ve
1 4830.92 52.87 49.67 -3.20 74.00 24.33 PK Horizontal PASS
2 11599.30 44.82 50.67 5.85 74.00 23.33 PK Horizontal PASS
3 13287.64 43.27 51.51 8.24 74.00 22.49 PK Horizontal PASS
4 16019.01 41.03 52.19 11.16 74.00 21.81 PK Horizontal PASS
5 16446.72 39.95 51.61 11.66 74.00 21.89 PK Horizontal PASS
6 17879.94 37.87 52.57 14.70 74.00 21.43 PK Horizontal PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level
UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch FORM NO: 10-SL-F0035

This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)
Co., Ltd, Song Shan Lake Branch.
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Test Report
Project Information
Mode: | 802.11n HT20-2412 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC PART 15 C
Test Graph
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Suspected Data List
Frequency | Reading Level Factor Limit Margin .
NO.- | " iMHz] | [dBuV/m] | [dBuv/im] | [dB/m] | [dBuV/m] [dB] D el Ve
1 5746.37 51.23 49.61 -1.62 74.00 24.39 PK Vertical PASS
2 10046.02 45.74 50.05 4.31 74.00 23.95 PK Vertical PASS
3 12214.61 44.83 51.44 6.61 74.00 22.56 PK Vertical PASS
4 12874.94 44 .57 51.82 7.25 74.00 22.18 PK Vertical PASS
5 14960.98 43.25 52.79 9.54 74.00 21.21 PK Vertical PASS
6 16784.39 39.93 51.98 12.05 74.00 22.02 PK Vertical PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch

FORM NO: 10-SL-F0035

This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.
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Test Report

Project Information

Mode:

802.11n HT20-2437

Voltage: | DC5V

Environment:

Temp: 25°C; Humi:60%

Engineer: | Rex Huang

Remark: | X
Test Standard: | FCC PART 15C
Test Graph
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Suspected Data List

0. Fr?mezr]\cy [ﬁéﬁf}frﬁ] [dlléi\\l/e}lm] [Fdellaclﬂ [déLT/i}m] M[iré’]i " Det el Ve
1 4275.64 50.23 47.63 -2.60 74.00 26.37 PK Horizontal PASS
2 8327.66 45.52 48.90 3.38 74.00 25.10 PK Horizontal PASS
3 14263.13 43.52 52.16 8.64 74.00 21.84 PK Horizontal PASS
4 14983.49 43.17 52.78 9.61 74.00 21.22 PK Horizontal PASS
5 16634.32 40.80 52.96 12.16 74.00 21.04 PK Horizontal PASS
6 17864.93 37.59 52.33 14.74 74.00 21.67 PK Horizontal PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level
UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch FORM NO: 10-SL-F0035

This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)
Co., Ltd, Song Shan Lake Branch.
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Test Report
Project Information
Mode: | 802.11n HT20-2437 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC PART 15 C

Test Graph

130
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FCC PART 15 C-PK Limit

70

FCC PART15 C-AV Limit

3 60
nsi:;' ig “ﬂuw»‘wmwmwwwﬂmx\wwmrwmwWW*“%WW“WHWWWWWW e
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10
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-20

-30

-40

-50 ‘ ' ‘ ‘ ' ‘ ‘ ' ‘ /
3G 45G 6G 75G 9G 10.5G 12G 13.5G 15G 16.5G 18G
— PKLimt ~ —— AVLimt —— Vertical PK FrequencylHz]
Suspected Data List
Frequency | Reading Level Factor Limit Margin .

NO- | " iMHz] | [dBuV/m] | [dBuV/m] | [dB/m] | [dBuV/m] | [dB] D el Ve
1 7314.66 48.05 49.32 1.27 74.00 24.68 PK Vertical PASS
2 9978.49 45.78 50.19 4.41 74.00 23.81 PK Vertical PASS
3 12972.49 44.36 51.82 7.46 74.00 22.18 PK Vertical PASS
4 15658.83 42.93 52.49 9.56 74.00 21.51 PK Vertical PASS
5 16476.74 40.76 52.53 11.77 74.00 21.47 PK Vertical PASS
6 17542.27 37.07 51.33 14.26 74.00 22.67 PK Vertical PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch

FORM NO: 10-SL-F0035

This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.
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@ Solutions

Test Report
Project Information
Mode: | 802.11n HT20-2462 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC PART 15 C
Test Graph
130
120
110
100
90
80 FCCPART15 C-PK Limit
70
60 FCC PART 15 C-AV Limit

50
40
30
20
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-20
-30
-40

_50 I i
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«wwMMwMWWWW*NW”“““WWW R

Level[dBpv/m]

I I | I I | I |
75G 9G 105G 126G 135G 158G 16.5G 18G

— PK Limit — AVLimit  — Horizontal PK FrequencylHz]
Suspected Data List
Frequency | Reading Level Factor Limit Margin .
NO.- | " iMHz] | [dBuV/m] | [dBuv/im] | [dB/m] | [dBuV/m] [dB] D el Ve
1 4350.68 50.47 47.78 -2.69 74.00 26.22 PK Horizontal PASS
2 12289.64 44.75 51.11 6.36 74.00 22.89 PK Horizontal PASS
3 14120.56 43.27 51.78 8.51 74.00 22.22 PK Horizontal PASS
4 15021.01 42.86 52.41 9.55 74.00 21.59 PK Horizontal PASS
5 16349.17 40.99 52.30 11.31 74.00 21.70 PK Horizontal PASS
6 17864.93 37.71 52.45 14.74 74.00 21.55 PK Horizontal PASS

Note:(1)Level=Reading+Factor

(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch
This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.

FORM NO: 10-SL-F0035
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Test Report
Project Information
Mode: | 802.11n HT20-2462 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC PART 15 C

130
120
110
100
90
80

Test Graph

FCC PART 15 C-PK Limit
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FCC PART15 C-AV Limit
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Level[dBpv/m]
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| I
105G 126G

Frequency[Hz]

I
135G

|
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I
16.5G

|
18G

— PK Limit — AV Limit — Vertical PK
Suspected Data List
Frequency | Reading Level Factor Limit Margin .
NO- | " "iMHz] | [dBuv/m] | [dBuv/im] | [dB/m] | [dBuvim] | [dB] | D¢ el Ve
1 3457.73 56.95 52.15 -4.80 74.00 21.85 PK Vertical PASS
2 10181.09 46.70 50.24 3.54 74.00 23.76 PK Vertical PASS
3 12207.10 45.03 51.67 6.64 74.00 22.33 PK Vertical PASS
4 14960.98 43.34 52.88 9.54 74.00 21.12 PK Vertical PASS
5 16649.32 40.31 52.46 12.15 74.00 21.54 PK Vertical PASS
6 17894.95 37.18 51.82 14.64 74.00 22.18 PK Vertical PASS

Note:(1)Level=Reading+Factor

(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch
This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.

FORM NO: 10-SL-F0035
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Test Report

Project Information

Mode:

802.11n HT40-2422

Voltage: | DC5V

Environment:

Temp: 25°C; Humi:60%

Engineer: | Rex Huang

Remark:

X

Test Standard:

FCC PART 15C

130
120
110
100
90
80

Test Graph

FCC PART 15 C-PK Limit

70
60

FCC PART 15 C-AV Limit

50
40
30
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0
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-20
-30
-40
-50

Level[dBpv/m]
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3G

— PK Limit — AV Limit — Horizontal PK

I | I
45G 6G 75G

I i I I i I |
8G 10.5G 12G 13.5G 15G 16.5G 18G
Frequency[Hz]

Suspected Data List

0. Fr?mezr]\cy [ﬁéﬁf}frﬁ] [dlléi\\l/e}lm] [Fdellaclﬂ [déLT/i}m] M[iré’]i " | Det el Ve
1 7757.38 47.28 49.13 1.85 74.00 24.87 PK Horizontal PASS
2 11644.32 45.55 51.18 5.63 74.00 22.82 PK Horizontal PASS
3 13460.23 43.45 51.16 7.71 74.00 22.84 PK Horizontal PASS
4 14960.98 43.21 52.75 9.54 74.00 21.25 PK Horizontal PASS
5 16566.78 40.47 52.54 12.07 74.00 21.46 PK Horizontal PASS
6 17594.80 36.38 51.41 15.03 74.00 22.59 PK Horizontal PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level
UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch FORM NO: 10-SL-F0035

This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)
Co., Ltd, Song Shan Lake Branch.
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Test Report

Project Information

Mode:

802.11n HT40-2422

Voltage:

DC5V

Environment:

Temp: 25°C; Humi:60%

Engineer:

Rex Huang

Remark:

X

Test Standard:

FCC PART 15C

130
120
110
100
90
80

Test Graph

FCC PART 15 C-PK Limit

70
60

FCC PART 15 C-AV Limit
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Level[dBpv/m]
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I
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| I |
158G 16.5G 18G

3G
— PKLimt ~ —— AVLimt —— Vertical PK FrequencylHz]

Suspected Data List

0. Fr?mezr]\cy [ﬁéﬁf}frﬁ] [dlléi\\l/e}lm] [Fdellaclﬂ [déLT/i}m] M[iré’]i” D el Ve
1 4590.80 50.39 47.35 -3.04 74.00 26.65 PK Vertical PASS
2 12259.63 44.98 51.44 6.46 74.00 22.56 PK Vertical PASS
3 14428.21 43.81 51.99 8.18 74.00 22.01 PK Vertical PASS
4 16589.29 40.36 52.51 12.15 74.00 21.49 PK Vertical PASS
5 17279.64 39.54 52.37 12.83 74.00 21.63 PK Vertical PASS
6 17924.96 37.58 52.10 14.52 74.00 21.90 PK Vertical PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch
This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.

FORM NO: 10-SL-F0035
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Test Report

Project Information

Mode:

802.11n HT40-2437

Voltage: | DC5V

Environment:

Temp: 25°C; Humi:60%

Engineer: | Rex Huang

Remark:

X

Test Standard:

FCC PART 15C

130
120
110
100
90
80

Test Graph

FCC PART 15 C-PK Limit

70
60

FCC PART15 C-AV Limit
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Level[dBpv/m]
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8G 10.5G 12G 13.5G 15G 16.5G 18G
Frequency[Hz]

Suspected Data List

0. Fr?mezr]\cy [ﬁéﬁf}frﬁ] [dlléi\\l/e}lm] [Fdellaclﬂ [déLT/i}m] M[iré’]i” D el Ve
1 8237.62 46.57 49.29 2.72 74.00 24.71 PK Horizontal PASS
2 10038.52 45.40 49.75 4.35 74.00 24.25 PK Horizontal PASS
3 13160.08 43.15 51.37 8.22 74.00 22.63 PK Horizontal PASS
4 14991.00 43.18 52.81 9.63 74.00 21.19 PK Horizontal PASS
5 16484.24 40.94 52.73 11.79 74.00 21.27 PK Horizontal PASS
6 16949.47 39.78 52.36 12.58 74.00 21.64 PK Horizontal PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level
UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch FORM NO: 10-SL-F0035

This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)
Co., Ltd, Song Shan Lake Branch.
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Test Report

Project Information

Mode:

802.11n HT40-2437

Voltage:

DC5V

Environment:

Temp: 25°C; Humi:60%

Engineer:

Rex Huang

Remark:

X

Test Standard:

FCC PART 15C

130
120
110
100
90
80

Test Graph

FCC PART 15 C-PK Limit
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60

i FCC PART 15 C-AV Limit

40
30
20
10
0
-10
-20
-30
-40
-50

Level[dBpv/m]

2 . S  Y SR YW, e e
50 »ﬂﬁ,www‘ﬂ'wwwmmwvm%wmw g s

3G

I | I
45G 6G 75G

I
9G

— PK Limit — AV Limit — Vertical PK
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Frequency[Hz]
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I
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Suspected Data List

0. Fr?mezr]\cy [ﬁéﬁf}frﬁ] [dlléi\\l/e}lm] [Fdellaclﬂ [déLT/i}m] M[iré’]i” D el Ve
1 | 437319 | 5044 47.72 2.72 74.00 26.28 | PK | Vertical | PASS
2 | 848524 | 4525 48.52 3.27 74.00 2548 | PK | Vertical | PASS
3 | 1158429 | 4517 50.93 5.76 74.00 2307 | PK | Vertical | PASS
4 | 1496848 | 43.14 52.70 9.56 74.00 2130 | PK | Vertical | PASS
5 | 1534367 | 43.14 52.69 9.55 74.00 2131 | PK | Vertical | PASS
6 | 16716.86 | 4052 52.62 12.10 74.00 2138 | PK | Vertical | PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch
This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.

FORM NO: 10-SL-F0035
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Test Report

Project Information

Mode: | 802.11n HT40-2452

Voltage:

DC5V

Environment: | Temp: 25°C; Humi:60%

Engineer:

Rex Huang

Remark: | X

Test Standard: | FCC PART 15C

Test Graph
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— PK Limit — AV Limit — Horizontal PK
Suspected Data List
Frequency | Reading Level Factor Limit Margin .
NO- | " iMHz] | [dBuV/m] | [dBuV/im] | [dB/m] | [dBuV/m] [dB] D el e
1 4290.65 50.16 47.54 -2.62 74.00 26.46 PK | Horizontal | PASS
2 8335.17 46.04 49.48 3.44 74.00 24.52 PK | Horizontal | PASS
3 12214.61 44.70 51.31 6.61 74.00 22.69 PK | Horizontal | PASS
4 14975.99 43.12 52.72 9.60 74.00 21.28 PK | Horizontal | PASS
5 15561.28 42.06 51.75 9.69 74.00 22.25 PK | Horizontal | PASS
6 16551.78 40.09 52.12 12.03 74.00 21.88 PK | Horizontal | PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch
This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.

FORM NO: 10-SL-F0035
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Solutions

)

Test Report

Project Information

Mode:

802.11n HT40-2452

Voltage:

DC5V

Environment:

Temp: 25°C; Humi:60%

Engineer:

Rex Huang

Remark:

X

Test Standard:

FCC PART 15C

130
120
110
100
90
80

Test Graph

FCC PART 15 C-PK Limit
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60

FCC PART 15 C-AV Limit
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Level[dBpv/m]
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Suspected Data List

0. Fr?mezr]\cy [ﬁéﬁf}frﬁ] [dlléi\\l/e}lm] [Fdellaclﬂ [déLT/i}m] M[iré’]i” D el Ve
1 | 449325 | 49.84 47.06 2.78 74.00 26.94 | PK | Vertical | PASS
2 | 832766 | 4551 48.89 3.38 74.00 2511 | PK | Vertical | PASS
3 | 11606.80 | 44.52 50.34 5.82 74.00 2366 | PK | Vertical | PASS
4 | 1310755 | 44.05 52.04 7.99 74.00 2196 | PK | Vertical | PASS
5 | 15733.87 | 43.49 52.93 9.44 74.00 2107 | PK | Vertical | PASS
6 | 16649.32 | 4024 52.39 12.15 74.00 2161 | PK | Vertical | PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch FORM NO: 10-SL-F0035
This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)
Co., Ltd, Song Shan Lake Branch.
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@ Solutions

SPURIOUS EMISSIONS(9 kHz~30 MHz)

Test Mode: 802.11b Frequency(MHz): 2412
Polarity: Horizontal Test Voltage: DC 5V
60.0  dBu¥/m

50

40

30

20

10

1]

-10

-20

-30

-40

-50
-60

0.009 [MHz) 0.150
No. | Frequency | Reading | Correct Result Limit ISED ISED Margin Remark
Result Limit
(MH2) (dBuV) (dB/m) | (dBuV/m) | (dBuV/m) | (dBuA/m) | (dBuA/m) (dB)
1 0.0100 76.72 | -101.40 | -24.68 47.60 -76.18 -3.9 -72.28 peak
2 0.0160 71.47 | -101.37 | -29.90 43.52 -81.4 -7.98 -73.42 peak
3 0.0269 69.35 | -101.38 | -32.03 39.01 -83.53 -12.49 | -71.04 peak
4 0.0492 63.05 | -10147 | -38.42 33.76 -89.92 -17.74 | -72.18 peak
5 0.0636 61.81 -101.54 | -39.73 31.53 -91.23 -19.97 | -71.26 peak
6 0.0922 60.01 -101.74 | -41.73 28.31 -93.23 -23.19 | -70.04 peak

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch FORM NO: 10-SL-F0035
This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)
Co., Ltd, Song Shan Lake Branch.
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Test Mode: 802.11b Frequency(MHz): 2412
Polarity: Horizontal Test Voltage: DC 5V
60.0  dBu¥/m
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20
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1]

-10

-20

-30

-40

-50

-60

0.150 0.200 [MHz] 0.490

No. | Frequency | Reading | Correct Result Limit ISED ISED Margin Remark
Result Limit
(MH2) (dBuV) (dB/m) | (dBuV/m) | (dBuV/m) | (dBuA/m) | (dBuA/m) (dB)

1 0.1524 75.80 | -101.63 | -25.83 23.94 -77.33 -27.56 | -49.77 peak

2 0.1728 73.49 | -101.67 | -28.18 22.86 -79.68 -28.64 | -51.04 peak

3 0.1927 71.84 | -101.70 | -29.86 21.91 -81.36 -29.59 | -51.77 peak

4 0.2088 70.30 | -101.73 | -31.43 21.21 -82.93 -30.29 | -52.64 peak

5 0.2436 67.46 | -101.79 | -34.33 19.87 -85.83 -31.63 | -54.20 peak

6 0.3392 62.40 | -101.90 | -39.50 16.99 -91.00 -34.51 -56.49 peak
UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch FORM NO: 10-SL-F0035

This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)
Co., Ltd, Song Shan Lake Branch.
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Test Mode: 802.11b Frequency(MHz): 2412
Polarity: Horizontal Test Voltage: DC 5V
60.0  dBu¥/m
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20

-30

-40

50

60
0.490 0.800 [MHz) 30.000

No. | Frequency | Reading | Correct Result Limit ISED ISED Margin Remark

Result Limit
(MH2) (dBuV) (dB/m) | (dBuV/m) | (dBuV/m) | (dBuA/m) | (dBuA/m) (dB)

1 0.5020 65.48 -62.07 3.41 33.59 -48.09 -17.91 -30.18 peak
2 0.8296 63.94 -62.17 1.77 29.23 -49.73 -22.27 | -27.46 peak
3 1.5443 59.35 -62.03 -2.68 23.83 -54.18 -27.67 | -26.51 peak
4 3.4704 56.35 -61.46 -5.11 29.54 -56.61 -21.96 | -34.65 peak
5 6.8346 55.71 -61.24 -5.53 29.54 -57.03 -21.96 | -35.07 peak
6 16.6021 55.02 -60.96 -5.94 29.54 -57.44 -21.96 | -35.48 peak

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch FORM NO: 10-SL-F0035
This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)
Co., Ltd, Song Shan Lake Branch.
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SPURIOUS EMISSIONS(18 GHz~26 GHz)

Test Mode: 802.11b Frequency(MHz): 2412

Polarity: Horizontal Test Voltage: DC 5V

80.0 dBuV/m

70

60
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1 7 4 g

0 WWWWWWWWMW
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0.0

16000.000 18800.000 19600.000 20400.000 21200.000 22000.00 22800.000 23600.000 24400.000 26000.000MHz
No. Frequency Reading Correct Result Limit Margin Remark

(MH2) (dBuV) (dB/m) (dBuV/m) (dBuV/m) (dB)

1 19392.000 49.12 -5.57 43.55 74.00 -30.45 peak
2 20456.000 48.13 -5.39 42.74 74.00 -31.26 peak
3 21600.000 48.02 -4.54 43.48 74.00 -30.52 peak
4 23048.000 46.43 -3.43 43.00 74.00 -31.00 peak
5 23744.000 47.15 -3.20 43.95 74.00 -30.05 peak
6 25160.000 45.92 -1.83 44.09 74.00 -29.91 peak

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch
This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)
Co., Ltd, Song Shan Lake Branch.

FORM NO: 10-SL-F0035
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Test Mode: 802.11b Frequency(MHz): 2412
Polarity: Vertical Test Voltage: DC 5V
80.0 dBu¥/m
70
60
50
] 2 4 55
40
30
20
10
0.0
18000.000 18800.000 19600.000 20400.000 21200.000 22000.00 22800.000 23600.000 24400.000 26000.000MHz
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) (dB/m) (dBuV/m) (dBuV/m) (dB)
1 18640.000 49.61 -5.35 44.26 74.00 -29.74 peak
2 20120.000 49.22 -5.53 43.69 74.00 -30.31 peak
3 21544.000 48.26 -4.63 43.63 74.00 -30.37 peak
4 22792.000 47.61 -3.65 43.96 74.00 -30.04 peak
5 24448.000 45.92 -2.42 43.50 74.00 -30.50 peak
6 24568.000 46.60 -2.33 44.27 74.00 -29.73 peak

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch
This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)
Co., Ltd, Song Shan Lake Branch.

FORM NO: 10-SL-F0035
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SPURIOUS EMISSIONS(30 MHz~1 GHz)

Test Mode: 802.11b Frequency(MHz): 2412
Polarity: Horizontal Test Voltage: DC 5V
80.0 dBu¥/m

70

60

30,0000 127.0000 2240000 321.0000 4180000 515.0000 &12.0000 709.0000 806.0000 1000.000
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) (dB/m) (dBuV/m) (dBuV/m) (dB)
1 53.2800 27.44 -15.03 12.41 40.00 -27.59 QP
2 113.4200 25.20 -15.17 10.03 43.50 -33.47 QP
3 200.7200 23.90 -12.33 11.57 43.50 -31.93 QP
4 468.4400 24.88 -7.98 16.90 46.00 -29.10 QP
5 856.4400 27.97 -1.19 26.78 46.00 -19.22 QP
6 946.6500 27.30 -0.80 26.50 46.00 -19.50 QP
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Test Mode: 802.11b Frequency(MHz): 2412
Polarity: Vertical Test Voltage: DC 5V
80.0 dBuV/m

0

60

30,0000 127.0000 2240000 321.0000 418.0000 5150000 612.0000 709.0000  806.0000 1000.000
No. Frequency Reading Correct Result Limit Margin Remark
(MH2) (dBuV) (dB/m) (dBuV/m) (dBuV/m) (dB)

1 52.3100 31.05 -15.05 16.00 40.00 -24.00 QP

2 187.1400 22.62 -11.92 10.70 43.50 -32.80 QP

3 250.1900 31.14 -14.56 16.58 46.00 -29.42 QP

4 612.9699 24.57 -5.71 18.86 46.00 -27.14 QP

5 912.7000 27.51 -0.54 26.97 46.00 -19.03 QP

6 995.1500 27.33 -0.20 27.13 54.00 -26.87 QP
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